
RADIO CONTROLLED ELECTRIC POWERED 4WD SPORT CAR 

SERIES 
0 ACCURA TE SCALE MOD EL OF 320km/hr (200rnph) IT ALIAN SUPERCAR 
QALL-INDEPENDENT D0UBEL-WISHBONE SUSPENSION FOR SUPERIOR HANDLING 

ON ANY ROAD COURSE . 
OFOUR WHEEL DRIVE WITH LIGHT, EFFICIENT SHAFT-DRIVEN SYSTEM 
0 POWERFUL Le MANS STOCK 05 MOTOR INCLUDED 
OHIGH-QUALITY ROTARY SPEED CONTROLLER INCLUDED 
OSTRONG, LIGHT GLASS-REINFORCED KELRON CHASSIS AND SUSPENSION PARTS 
0 EASY ASSEMBL Y SIMPLE ADJUSTMENT 
□BATTERY: 7.2V-1200----1700mAh (NOT INCLUDED) 

RADIO: 2 CHANNEL (NOT INCLUDED) 

KIT N0.4253 

® XJ220 PROTOTYPE 
KIT N0.4260 



BEFORE ASSEMBLY 

0 Read the instruction carefully, 

You can assemble the kit more easily 
if you have grasped the general idea 
of steps and str.,u,cture beforehand by 
reading it through to the end. 

0 Check the parts in the kit. 
Check to see if all the parts are 
correctry bagged as they · 
are listed in the 
"Bagged Parts List". 

Your through understanding of the assembly will enable you to 
build the kit without any diff iculty, 
Check the components in the kit prior to your startings of the 
assembly, 

Any claims for replacements or refunds for the mode! in the 
process of assernbly. 

0 Learn the marks described in the instruction. 
c:;]filillJ . . Point where grease should applied. 

( 
It will reduce friction are assure ) 
smooth movement. 

0 Be well aware of the different type of screws. 
1) The difference between the TP Screwand ordinary screw is .... 

• TP Screw Qo11mm1 • 0rdinary Screw Qmmlllllll!IIIIIIII\IIIIII\IIIII\IIIIIIU 
1 '--- Some of them . 1 d 

Coarser Thread pointed tips. Fmer Threa 

2) The kinds of screws which will be used in the instruction. 

• TP TP Screw QOIIU0\1\1~ • Screw []-- • Set ScrewlID 

wl)ammm ( TP ... Self-Tapping) 
o·:.: :::,, correct p,:.~~::·,::::: ~- r ~ 
Compare the shape and size of small parts, Ge- l t(i) r. 
such as screws, nuts, and washers with the il),,m,,,m, I .. . JS: 
actual size drawing of each step, l!l Check ·up small' l 

- parts with the 
!is(··--- -· · · O Be sure about the location and direction 

of parts to install. . ) 
Dou ble - check the loca tion and orien ta tion of ' - 0 
parts with the illustration before installation. 
When necessary, assemble the parts themselves 
lentatively before proceeding to the next step, 

O Do not tighten the TP Screw too tight. 
Do not use excessive force when tightening 
the TP Screws, or you may strip the thread in the plastic. 
It is recommended to stop tightening it when the thread 
part on the screw goes into the plastic part and you feel 
some resistance from the tightening. 

Good 

---~ . .. 

0ver tighten may strip 
the thread in the plastic. 

0 qrn~\1\1119 Wrong X~ 
(Things need beside the kit) 

2 Channel Radio System 

This mode! is designed to use BEC 
system radio. 
A radio contained in a box with this 
type of logo is a BEC type radio. 

Two types of radio control set are 
on the market, the stick type and 
the steering wheel type. 
Choose which ever you like. 

Switch. 

,,mo 

Receim~ 
~ 

Battery for Radio System ~ 
For transmitter .... 8 pcs. 

Ni-Cad Battery 

This mode! is designed to use a rechargeable 7.2V sepalate type 
or stick type ba ttery. 

• Stick Type 

~1~~10 
• Sepalate Type 

Charger for Ni-Cad Battery 

The Kyosho's Ni+ Cad battery is of high performance. 
If it is charged correctly, it will opera te fora considerable period of time. 
* Use one of the chargers listed below which suits your need. 

No. Name Time Rate Features 

2326 7.2V Power Charger 15 min. 70% For bigginers Built-in timer. 

1849 Multi Charger Il 20 min. 100% Timer, Ammeter built-in. 

2246 FET Auto Charger 20 min. 100% Trickle charging Automatic 
cut-off at peak of charge. 

{Tools Required) 

Phillips Screw Driver (L, S) 

Sharp Hobby Knife 

A Hex Key, Grease and Screw Locking Compound are included in the kit. 

NeedleNos~ 

J RoundCutt~
0
c ~ 

Sander ~ 

I t- 

Awl -<>===~========== 
WiceCutt,< 

Cyanoacrylate Glue 

lli 

Polyca Color 
Paint 

Paint Brush -- 

Micron Line 
Tape 

-2- 



DRAWING OF PARTS PLACEMENT 

BL ISTER PACK 

@)X2 (Narrow) @X2 (Wide) 

4SC-3 

® 

4SC-2 
1 set 

0 0 

2 sets 

® 

4SC-4 

4SC-1 (Actual Size) 

~ 0 

~__,@X2 

@::~ 
@)X4 

__ __,...@@x2 

_1m-m-m1--1 --------'-C-' -----11; .... m ...... nnn ..... uu 
@x2 

(Narrow) 

4SC-5 

e 
@Xl (J)Xl 

(@ 

1 set 

2 sets 2 sets 

------~@X4 

@:□ o::□ a::o 
@Xl5 @)X5 @X5 

-3- 



[[]ASSEMBLY OFDIFF. GEAR @)fm:\ ® No.1911 
@ @; --- &,J, 8 rp ~14 Ball 

@ Beanng 

* Optional Ball Bearing can be install 
instead of Meta! Bushing, 

{Rear Diff. Gear) 

M4x4 Set 
Screw llllID 

(Front Diff. Gear) 

[Sectional View] 

l'il ASSEMBL Y OF 
~ FRONT GEAR BOX 

M3xl0 T p @) ® No.1901 ([!) - ,('f\ 5 r/J ~10 Ball 
~ Bearmg 

* Optional Ball Bearing _can be install 
instead of Metal Bushing. 

~ ASSEMBL Y OF M3 Nut 

~REAR GEAR BO:X(l) @~ 
M3xl8 FH 
~ Screw 

I00\111111111j/1111111m 

M3xl0 TP 

~w 

(~ .... Grease 
Included in the kit, ) 

(Rear Gear Box) 

~ . 
(Rear Diff, Gear) 

'·--....___ 

No.1901 
5 rp x l O Ball 
Bearing 

* Optional Ball Bearing can be in stall 
instead of Meta! Bushing, 

<Front Gear Box) 

M3xl8 FH 
Screw 

Diio,,00,0110,,,000 

-4- 



[Il ASSEMBL Y OF REAR GEAR BOX (2) @) @No.1901 
@ - 5r/>~10Ball 

Bearing 

* Optional Ball Bearing can be install 
instead of Meta! Bushing. 

(@ 
Ltt--r..--.....r-1--(@) 

@ 
-@ 

(J) ® @ 
@) @) @) No.1911 

@ fil\--- r« 8 r/> ~14 Ball 'W ~ Bearmg 
* Optional Ball Hearing can be install 

instead of Meta! Bushing, 

[fil INSTALLATION OF PROPELLING JOINT 

( Rear Gear Box ) 

I 6 I ASSEMBL Y OF SHOCK :341 
* Assemble 6 sets. 

Compress the spring and 
install the spring holder. 

-5- 



[ 
C 

[I] ASSEMBL Y OF FRONT SUSPENSIO~N--~ 
M3x10 TP 

~ 
* * * Right Portion * * * * 
Assemble the left portion 
same as the right. 

~' 
{ Shock ) 

M3x10 TP 

Q)nmmm 

{ Front Suspension ) 

* Be careful about the installing 
direction 1lij) & @ . 

fol ASSEMBL Y OF 
~REAR SUSPENSION (1) 

*Tighten the M3x18 FH Screw 
the degree so@ move Ireely, 

* Assemble 2 sets. 

M3x18 FH 
~ Screw 

11!111111111111111111111111 
I M3x18 FH 

Screw 

~@ 

I I I 
/Il / 

~@ 

I 

< Sectional View ) 

M3x10 TP 

©muf1titf 

( Sectional View ) 

-6- 



~ ASSEMBL Y OF REAR SUSPENSION (2) < Shock > 

1101 ASSEMBLY OF TIE ROD 

{ Rear Suspension > 

* * Optional Parts * * 
{ Oil Shock ) 

FC 37 Black Shock (S) 

W5001 Pressure Shock (S) 

If you are using the optional 
Oil Shock, install (?W as shown. 

M3xl0 TP 

ffirn nf11i1f 

[Il] /\SSEMBL Y OF SERVO SA VER (1) 

Oil 
Piston ..,........ _ __J 

Oil seal 

M3xl8 FH D Screw 
11io1ooooiooooim 

-7- 



[ 
C 

112I ASSEMBLY OF SERVO SAVER (2) M3x10 TP 

~ 

Tum the ball end in or out 
for the adjustment. 

® 

~~. 

~ 
* Assemble 2 sets. ~ 

fvil INSTALLATION "' 
~ OF SUB.CHASSIS 

M3x18 FH 

l1A7 INSTALLATION 
~ OF REAR FRAME 

< Back View > 

-8- 



i1Cl INSTALLATION OF 
~ SPEED CONTROLLER 

& BATTERY STOPPER 

M3x18 FH 
~ Screw 

(1111111111111111111111110 

M2x10 TP 
~w 

I 16 I HOW TO CHECK YOUR RADIO SYSTEM 

9Extend 
the 

Speed Control Servo- 

0 Plug in 
the battery 
connector 

Fully charged NiCd Battery 

* When switch on the radio ... 
Get the switches in order from 
transmitter to receiver. 

* When switch off the radio ... 
In order from receiver to transmitter. 

This mode! is designed to use 
BEC system radio units. 

A two channel radio is composed 
of things like a transmitter, 
receiver and servos. 

Transmitter .. .It is control box which manipulates 
by stick movements. Signal waves 
are transmitted through on antenna. 

Receiver... Receive the signals from the trans­ 
mitter and send them to the servos. 

Servo ... They move the control mechanism 
of a mode! car in accordance with 
the signals from the receiver. 

Antenna... An antenna on the transmitter sends 
signals, and one on the receiver 
accept them. 

Trim They will adjust the neutral position 
Lever of servos, thus regulate the steering 

and advancing controls finely, 

Battery... You can tel1 the amount of electricity 
Meter in a battery and how the signals are 

emitted. 

Servo ... 
· Horn 

They are intermediate devices on the 
servos to activate the controls. 
There are several types in shape, 
they should be selected depending 
upon the usage. 

-9- 



[ 
I 17 I INSTALLATION OF STEERING SERVO 

----~ 
M3xl0 TP 

@mmmr { Steering Servo > 

Turn the ball end in or out 
for the adjustment. 

dJ-;:::=====®='
3 
====◊lll!lllll/lll1/lllltl!IIIZlllll!lll!lm0 g b 

c!.Jr,====:====mm!llllllllll//liilic_g 

\. 46mm .. I 
{ Actual Size > 

M3xl0 TP p 

Up side 

® 

0 

M3xl0 TP 

~w 

~~® "i 
so· 0 * In the neutral position the servo arm 

should be at 90° to the servo. 

< Servo Horn ) 
Conncet the control rod 
to the hole about 14mm 
away from the center. 

I 18 I INSTALLATION OF SPEED CONTROL SERVO 
Turn the ball end in or out 
for the adjustment, ~ ,,9~ 

__...-:::::::=:mmmi!l!lllllll ~9; 

◊ 

I,. 

* Adjust in page 19. 

65mm 
( Actual Size ) 

( Servo Horn ) 

Conncet the control rod 
to the hole about 14mm 
away from the center. 

I 
I 
I 

~ 

MäxlO TP p 
0 so· 

* In the neutral position the servo arm 
should be at 90° to the servo. Down side 

0 

-10- 



1191 INSTALLATION OF RECEIVER * Cut the double sided tape ... 

~ I ® ~~ { Actual Size ) '--------' 

q{Switch) 
{ S. w.itch Pia te) 

123 

(123) '.fii1 

* * How to install the receiver s * 
In case of using separate 
type NiCd battery, 

~ 
* See step 16 (pagel6) . 

In case of using stick type 
NiCd battery, 

* See step 30 (page 15) . 

l'in] INSTALLATION OF 
~RESISTOR 

1'>17 INSTALLATION OF 
~ FRONT GEAR BOX 

Red ij Yell~ R~ i! (( (( 
Connect the leads 
to resistor. 

* Be careful about 
the color. 

{ Front Gear Box } 

Loosen the M4x4 Set Screw and remove .@) . 
Then install the front gear box and reinstai"I.@) 

M3xl0 TP 

ffim11111i1f 
M3xl0 TP 

illmrfföia 
-◄◄- 



[ 
1221 INSTALLATION OF PROPELLING SHAFT 

15 

{ Propelling Sh:!!J .­ 

-------- --- ------ ---- ;- 

Fit this hole, 

2 

~~t)~ 
~I 

'1_~~ lnsert (f~6) to -@ then turn 90 ". 
And screw in qgi • 

(18 M7\ 

~ 

* Route the propelling shaft 
as shown above. 

1231 INSTALLATION OF MOTOR 
{ Le Mans Stock 05 Motor ) 

EB Red lead 

I I 

L
1 

~

9 

1 •~ M3x3 Set Screw Install the pinion gear , __ ;::i:::;=_;;;;;;:i,;::',,._~~- 
as shown nght. _ 

JO~ 

M3xl0 

ffioo~ooO,; 
(Silver) 

* Be careful about 
the shape of screw. 

® 
{ Backlash) 

The pinion gear/front idel gear 
mesh may be adjusted by loosing 
these two screws and sliding the 
motor to the proper position. 

-12- 



1241 INSTALLATION OF REAR GEAR BOX 

{ Rear Gear Box ) 

~ 

(Propelling Shaft) 

t Insert 

Install @ then 
route M3x18 FH 

1251 INSTALLATION OF FRONT SUSPENSION 

( Front Suspension ) 

Installing points 
of M3x10 TP Screws. 

(Front Side) 

{ Sectional View » 

* Insert (fil) af ter install (]'/) !fol) <fol . 
* Option al Ball Bearings can be install 

instead of Meta! Bushings. 

@) @) No.1901 Q!; - G 5 </> ~10 Ball 
Beanng 



[ 
C 

1 
I 

\ 

l'lC] INSTALLATION OF 
~ REAR SUSPENSION 

M3 Nylon Nut 

@~ 
* Optional Ball 
can be instal 
of Meta! Bus 

z. ( Rear Suspension ) 

* Do not appl 
on the thres 
parts. 

1271 INSTALLATION OF BU~PER 

* * * Be careful about the 
installing direciton. 

( Assembled Sectional View ) 

*Assemble 
2 sets each. 

*Completely pour 
cyanoacrylate grue 
along the seam. 

@ 

Be careful about the direction 
of tread pattern. 

* Before gluing all four wheels_ and_ tires 
check if it is in the correct direction, 

-14- 



1291 INSTALLATION OF TIRE 

*The small­ 
@ sized hole 

t faces toward the wheel. 

~1111/111~ 

*The small­ 
(ill) sized hole 

t' faces toward 

äi;tr 
eran 

1301 FIXING CORD 

[I] Fix the servo leads so as not hit the servo horns. 

~ Fix the controller leads with the terminal as shown 
so as not hit the propelling shaft. 

~ Fix the BEC connector (Red) as shown 
by using double sided tape. 

@] Plug in the motor connector. 
* Red to red, black to black. 

Tighten the strap and 
cut off the excess. 

i 

{ Switch) 

( --~-") c.::. )'[ _ 

{ Propelling Shaft ) 

3 

= = 
{ Receiver) 

* If you use a separate type battery 
see page 16 (step 32) . 



131 I INSTALLATION OF BATTERY (STICK TYPE) 
,,;.~) 

t t 2:f'/ ;!sh 

Pu ---~ 
:l ;, 

(5 ~ ..__ __ , 

!>© 2 Turn 

\ 

* * CAUTION * * 
Check to see if the receiver switch is "OFF" 
when conncet the battery plug, 

Stick Type 

( NiCd Battery ) 

1321 INSTALLATION OF BATTERY (SEPARATE TYPE) 

U) Assemble the battery holder S._ 

[lj Mount the NiCd Battery and tighten the M3x10 TP Screw. 

Be careful the leads not to prevent smooth movement 
of the rods. 

@] Conncet the controller leads to the battery leads. 

* * CAUTION * * 
Check to see if the receiver switch is "OFF" 
when conncet the battery plug, 

m 

M3x10 TP 

(Qnnnnnr 

{ Switch) 

Separate Type 
{ NiCd Battery ) 

ss 

-16- 



----- _L 

PARTS LIST 

Key Parts Name Q't y ] Parts 
CD Gear Box F-L 1 
® Gear Box F-R 1 
@ Gear Box F-B 1 0R-76 
© Gear Box R-L 1 
® Gear Box R-R 1 
® Gear Box R-F 1 
(J) Front Spur Gear 1 
® Rear Spur Gear 1 
® Front Idle Gear 1 
@) Rear Idle Gear 1 
@ Front Joint Cup 

OR-77 
1 

@ Rear Joint Cup 1 
@ Joint Cup Ring 1 
@ Joint Cup Stopper 1 
@ Front Joint Ball 2 
@ Joint Stop Collar A 1 
@ Joint Stop Collar B 1 
@ Stop Nut 2 
@ Ball Holder 4 
® Ball Holder Stopper 4 
@ Front Shock Bushing 2 
@ Rear Shock Bushing 4 
@ Servo Mount 4 
@ Rear Sus. Shaft Stopper 2 0R-78 
@ Sus. Shaft Head 2 
@ Sus. Flate Bushing 2 
@ Rear Joint Ball 1 
@ Washer 8 
@ Body Mount 4 
@) Catch Ring 4 
® Catch Ring Spacer 4 
® Catch Pin 4 
@ Catch Pin Guide 4 
® Shock Cylinder 12 
@ Shock Shaft 6 
® Spring Holder 6 
® Spring Adjuster 0R-79 

6 
@ Shock Stopper 6 
@ Shock Collar (6) 
@ Sus. Arm F-U 2 
@ Sus. Arm F-L 2 0R-80 @ Sus. Arm R-U 2 
@ Sus. Arm R-L 2 
@ Shock Stay F- A 2 
@ Shock Stay F-B 2 
@ Shock Stay R - A 2 OR-81 
@ Shock Stay R - B 2 
@ Rear Hub 2 
@) Tie Rod 1 
@ Servo Saver Base 1 
®> Servo Saver Horn 1 
® Servo Saver Crank 1 
®,) Crank Shaft 1 
@ Horn Shaft 1 0R-82 
i§) Stopper Shaft 2 
® Battery Stopper L 1 
i@ Battery Stopper R 1 
@ Tie Rod Stopper L 1 
@) Tie Rod Stopper 1 
® Battery Holder S 2 
® Sub Chassis 1 
® Front Support 1 
®' Battery Holder L 1 

OR-83 

i@ Battery Holder R 1 
I@ Gear Cover 1 

Key Parts Name Q'ty Parts 
@ Front Wheel 2 0R-84 
@ Rear Wheel 2 0R-85 
@ Bumper 1 0R-86 
@ Main Chassis 1 0R-87 
@ Final Bevel Gear 2 
@ Diff. Case 2 OR-88 
@ Diff. Holder 2 
@ Front Tire 2 W-5056 
@ Rear Tire 2 W-5057 
@ Hobby Grease 1 ** @ Cross Wrench 1 0R-100 
@ 5 </> xlO Meta! Bushing 15 1916 
@ 10 </> xl4 Meta! Bushing 5 1918 @~ 

8 </> x 10 Meta! Bushing E, 

® Final Pinion 2 0R-89 
® Joint 4 0T-5 
(@ 2 </> -11 Pin 2 0R-89 
@ 5 </> Shaft 2 
@ Sus. Shaft A 2 0R-90 
@ Sus. Shaft B 4 
@ Shock Rod 2 0R-93 
<® Shock Spring 6 0R-79 
@ 5.8 </> Pillow Ball 14 0T-31 
®l Knuckle Arm L 1 
® Knuckle Arm R 

0R-91 
1 

® Bevel Gear A - L 2 
® Bevel Gear A - S 2 
(@ Bevel Gear B 

0R-92 
4 

@ Bevel Gear Shaft 2 
@ Servo Saver Spring 1 
@ Servo Saver Rod 1 
® Tie Rod End 2 0R-93 
@ 5.8 </> Ball End 4 
@) 4.5 </> Ball End 2 
(@ Rear Frame 2 0R-94 
(@ 4.5 </> Ball 2 
'® Stopper Spring 2 0R-93 @ Steering Rod 1 
@y Speed Control Rod 1 
@ 15T Pinion Gear 1 0T-24 
@ Propelling Shaft 1 0R-95 
'® Wheel Shaft 4 0T-18 - (@ Front Swing Shaft 2 0R-96 
@ Rear Swing Shaft 2 0R-97 
Q1w Drive Washer 4 0T-19 
11!::D Sus. Shaft C 2 
@) Sus. Shaft D 2 

0R-90 

@) Front Sus. Flate 1 
(@ 1 

0R-98 
Rear Sus. Pia te 

(@ Motor Cord 1 0R-99 
(@ Strap S 3 EF-37 
(@ Antenna Pipe 1 SD-79 
@) 15W Resistor 1 
(@ 15W Resistor Cover 1 1819 
@ 15W Resistor Base 1 
@ Le Mans 05 Stock Motor 1 1922 
(@ Rotary Speed Controller 1 1815 
@) Double Sided Tape 1 1840 
@ Hex Wrench 2 1 
@ 0R-100 

Hex Wrench 1.5 1 

Key Parts Name Q'ty Parts 
M3x18 FH Screw 22 
M3x10 Screw (Silver) 2 
M3x10 TP Screw 72 
M2x10 TP Screw 2 
M3x3 Set Screw 1 
M4x4 Set Screw 10 0R-100 
M3 Nut 11 
M3 Nylon Nut 14 
M4 Nylon Nut 4 
M5 Washer 5 -- 
E-4 E Ring 2 

* * mark 

Not available as a "Spare Parts". 

--17- 



DRAWING OF PARTS PLACEMENT 

4SC-8 (fil)Xl 

®x 1 (~, ~~~~~i11 :c:::: ~ r " ,..::::®.:....:.X;_l ----~----, 

:n::a:=x=
3 ====:::,::;:, LI (2_0_mm_x_J5_0m_m~) I 

(@Xl 

1 Set 

Rotary Controller Resistor 

4SC-10 (Actual Size) 
Diiioii111)1111ioiio M3xl8 FH Screw X22 

@nnnnmn M3xl0 Screw X2 (Silver) 

@mnmnn M3xl0 TP Screw X72 

()tmttnntt) M2xl0 TP Screw X2 

~ E-4Ring X2 

lilID M4x4 Set Screwx 1 □ 
Q~Xl 

@ ~ M3Nut xll 

@ (§ M3 Nylon Nut X]4 0 

@ ~ M4 Nylon Nut X4 

@ M5Wash«x5 

@ Hex Key X] 

mJl M3x3 Set Screw x ] 

(fil)Xl 

4SC-7 
(Actual Size) lo o 0 0 

0 
0 

0 

0 

®\ 
0 

@)Xl 

0 0 ! 
@)X2 

ifil>x 1 ( 175mm) c-m-jiu-11-111----.:) 5 DihHiHIIHHIIHHll111111HHIHQnm11n110 c.-------------­ \.S; (fll)x 1 

@:~ 
r°' QWX2 ~ 
'rr (Shorter one) ~ 

,A @)X2 ~ 

'-rr (Longer One) 'tf 
amu 

(®) 0 0 0 0 0 0 0 
@Xl 

(@X4 

(QC @:=o (®x2 0®XI I @X2 
(@Xl 

@)Xl ciwx2 lllillllllBIII 1J ®x2 
@Xl (@X2 

dj (b (fi)X2 @Xl 

-18- 



BEFORE RUNNIG 
{ Check the Rotary Speed Controller ) 
0 Check the Rotary Speed Controller movements. 

Law Speed Medium Speed High Speed 

Neutral Reverse 

(1) Set the neutral position by adjusting the length of servo rod. 
(2) Check to see if the rotor tums from Reverse .position to High 

position. If not change the hole where the rod should be install. 
(See step 18, page 10) 

0 Check the following points. 
(1) Make sure that the Center Nut and 

the Motor Lead Terminals are tight. 
(2) Check the Motor Lead Terminals and 

Wires to make sure they- do not hit 
on the Center Nut. 

(3) Make sure that the Speed 
Control Rod does not hit on 

* W~~: ;:~o:o~i::dt::~:~:~~- runnin:e:~ina~ gnot contact. 
the motor, check all checking points (t 

1

1 ~ 
to @ listed above. . _ 
If you find all in good condition, the 
surface of the controller plate must 
be worn away considerably, 

* * lmportant * * 
Every once in a while it is necessary 
to remove the Center Nut and clean 
the Speed Controller. This will ensure 
longer life and higher performance 
from your Speed Controller. 

Cord Fixing Nut 

Rotor 
Should not contact. 

( Check before every run > 
(1) Check to see if all bolts and nuts are tightened firrnly. 
(2) Check to see if the NiCd battery is fully charged. 
(3) Check to see if the steering and speed controller is in ,proportion 

to your control of the transmitter. 
(4) Check to see that all wiring is properly insulated. 
(5) Check to see if parts are moving smoothly, 

{ Operating procedures > 
Turn transmitter switch on. 
Switch on the receiver. 
Check to see if the radio system is working properly, 

When tuming off the switches, tum off the receiver first then 
transmitter. 0therwise, the servos may be left in a position other 
than neutral. 

( 0perational Saf'ety ) 
The same battery powers the radio and motor. As soon as the car 
starts to slow down, stop and recharge the battery. 0therwise, you 
will quiekly lose control. 

* * lmportant * * 
The resistor generates a lot of heat while running, Do not keep 
running in the low or medium speed for long times. 
(less than 1 min.) 

SETTING GUIDE 
( Basic Setting ) 
The toe angle effects both straight 
running stability and steering 
response. Adjust the tie rods to give 
justa slight amount of toe-in for 
the best results. (1 ~2 • ) 

* Adjust the length of rods, by turning 
the ball ends in or out. 
(See step 16, page 10) 

Toe-out 

{ Adjustment of Spring> 

Front ( Lightweight shock oil ) .. Sharp Steering Response Weak spring tension 

Front ( Heavy shock oil ) .. Slow Steering Response Strong spring tension 

Rear ( Lightweight shock oil ) .. More Wheel Traction Weak spring tension 

Rear ( Heavy shock oil ) .. Less Wheel Traction Strong spring tension 

Strong spring tension 

Weak Spring Tension 

( Hardness of Shock 0il ) 

No-:---- <Harder Softer=> 
No.1951 Yellow Green Red Shock 0il (SMH) 
No.1953 200SC IOOSC Silicone 0il (S) 
No.1954 400SC 300SC Silicone 0il (M) 
No.l 955 GOOSC 500SC Silicone Oil (H) 
FD-37 Gold Spring Black Spring Black Spring Black Shock (S) 
W-5001 Gold Spring Black Spring Black Spring Pressure Shock (S) 

( Gear Ratio ) 

Pinion Gear 13T 14T 15T 16T 17T 18T 19T 

Gear Ratio '%. ¾ % ¾ 8¼ % % (F/R) 11.3 10.5 8 9.2 8.6 8.1 7.7 

Slow .. Top Speed .. Fast 
Quick .. Accelleration .. Poor 
Long .. Running Time .. Short 

When experimenting, start the smallest pinions and work towards 
the big ones until a good compromise of speed and torque is found 
for the track you are running, 

-19- 


